SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG002628-02B

LTE Band 5/5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
S6L Count 100,100 Escl_ Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 gbine 5
10 dem ;q\ 10 dBm: ’
0 de { ‘ 0 dem J \
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS [ kH ‘ LH
-20 dBm 'l -20 dBm ‘ L
-20 dBm -30 dBm Mh
J f ﬂ Y
-40 dBm m -40 dBm T W lﬂ
y 1
-50 dem {” ‘U;ﬂ I | s
oy P el L
T TR~ -60 dem =
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,18082 MHz -54.38 dém -41.38 de '844.000 MHz 849.000 MHz 100.000 kHz 848.64286 MHz 18.97 dBm -11.03 d&
823.000 MHz 824,000 MHz 50.000 kHz 823.98751 MHz -24.56 dBm -11.56 dB 49,000 MHz 850,000 MHz 50,000 kHz 540,02348 MHz -96.75 dbm -13.75 dB
824.000 MHz 829.000 MHz 100.000 kHz 82432717 MHz 18.38 dém -11.51 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.80420 MHz -53.74 dbm -40.74 db
S
Y
il A I [] o
Date: 1.FER.2021 Date: 1.FEB.2021 16:05:43

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
¥ . : ABS Line _§PURIOUS_|INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dem 10 dém
e (FNPPTENY PR e e A i s Ataa,
0 de iy [ e
10 dem [ ‘I 10 dBm
SPURIOUS_LINE_ABS ’
20 dem r [ fz0 dem
' \
-30 dBm -30 dém :
e ol e
40 dBm 40 dBm
A
50 dBm E \
= S0 dem
60 dam 50 dem M
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | _Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,90600 MHz ~31.38 dbm -18.38 08 544,000 Mz | 849,000 Mz 100.000 KAz 345 16633 Mz 76 B " 25.29 0B
523.000 MH2 | 694,000 MHz £0.000 kHz £23,53550 MHz ~30.30 dBm -17.30 d8 849,000 MHz 850,000 MHz 50,000 kHz 849,00749 MHz -32.21 dBm -19.21 dB
£24.000 MHz 529.000 MHz 100.000 kHz 825.13536 MHz 5.00 dBm -25.00 dB 850.000 MHz 860.000 MHz 100.000 kHz 85001499 MHz -34.53 dBm -21.58 dB
T
I 1 P
Date: 1.FEB.Z0DZ1  15:9 Date: 1.FEB.2021 16:09:08

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A5-15 of 24




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG002628-02B

LTE Band 5/5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 gbine 5
{
10 dém iﬂ 10 dBm
0 de }J \ 0 dem / \
-10 dBm -10 dBm —
SPURIOUS_LINE_ABS I \l ‘ }
-20 dBm I l -20 dBm 1
-30 dBm ) " -30 dBm ﬂ J[ \
-40 dBm i ” -40 dBm T
;Y i n B
; | | A ') | J
S0 dam ,N" mm T \ \M f dBm ’/ .\\r 7
esde ] : M,
68 HET— /.\""‘"..J" —60‘4&!\‘?""‘""" IM"JP\—
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,17283 MHz -54.11 dém -41.11 d& '844.000 MHz 849.000 MHz 100.000 kHz 848.67283 MHz 17.53 dBm -12.47 d&
823.000 MHz 824,000 MHz 50.000 kHz 82399451 MHz -27.69 dBm -14.69 dB 49,000 MHz 850,000 MHz 50,000 kHz 540,00640 MHz -29.48 dBm -16.48 dB
824.000 MHz 929,000 MHz 100.000 kHz 824,35215 MHz 17.71 dBm -12.29 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.79421 MHz -53.93 dBm -40.93 dB
S
Y
il A I [] o
Date: 1.FEB.2021 16:11:53 Date: 1.FEB.2021 16:15:46

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 dhim
10 dem 10 dém
. porRnstand -
o b ;« wxmvmwmgm%l ofgem e Moot it 41
|
-10 dBm | ! 10 dBm
SPURIOUS_LINE_ABS )
20 dem f 20 dBm HA
-30 dBm 30 dem
d,.,-«ﬂ*‘“"fw“; Lw«r“-x
40 dBm — 40 dBm
[,
-50 dBm -50 dBm
[ —
e S
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 820.0 MHz_||[['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,90600 MHz -33.38 dbm -20.38 05 544,000 Mz | 849,000 Mz 100.000 KAz 344 76673 Mz 3775 dbm " 26.27 B
£23.000 MHz 824,000 MHz 50.000 kHz 823,99351 MHz -30.96 dém -17.96 dB 340,000 MH= 850,000 MHz 20,000 kHz 340 02448 MHZ 34.35 B 2135 de
£24.000 MHz 529.000 MHz 100.000 kHz 827.91350 MHz 3.62 dBm -26.38 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,05435 MHz -36.56 dBm -23.56 dB
T
I 1 P
Date: 1.FEB.2021 Date: 1.FEB.2021 1é:

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A5-16 of 24




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG002628-02B

LTE Band 5/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 ghine 5 {
10 dem F\ 10 dem (\
0 de l\ 0 dem \
-10 dBm / -10 dBm. )
IR [
-20 dBm r 1 -20 dBm { l[
-30 dem 1’ \ ] -30 dem co
[ /
\ | W )
40 dem M | ) -40 dem !
-50 dem ! i vid H} .‘f".,r/\l — —‘;’Dy Bm M“.,f Y H e \m
AN ,4.." ' w“'j mej V\V‘MWAJV o lL”'»wJ \w.,-f-) el \"&__ A
W 60 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts StE 860.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 9820,17483 MHz -54.97 dém -41.97 de '839.000 MHz 849.000 MHz 100.000 kHz 848,41558 MHz 19.38 dBm -10.62 d&
823.000 MHz 824,000 MHz 100.000 kHz 823.97153 MHz -32.76 dBm -19.76 dB 949,000 MHz 850,000 MHz 100,000 kHz 340,03147 MHz -33.83 dbm -20.83 dB
824.000 MHz 834.000 MHz 100.000 kHz 824.60440 MHz 18.52 dém ~11.38 d8 850.000 MHz 860.000 MHz 100.000 kHz 852,84216 MHz -56.01 dbm -43.01 dB
\
i e N [1 e
Date: 1.FEB.2021 16:19:12 Date: 1.FEB.2021 16:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dem 10 dém
o PR T P e N o sk e A
| |
|
-10 dBm | -10 dBm
SPURIOUS_LINE_ABS | \ ‘
-20 dem 1‘ -?n dBm -
1 \
-30 dBm d 30 dem L\‘
[ S,
—
40 dem -40 dBrm B
sq_sa’rr/ 50 dBm -
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,90600 MHz -33.62 dBm -20.62 05 539,000 Mz | 849,000 Mz 100,000 Kiz 344 85913 Mz 77 B 2725 0B
£23.000 MHz 824,000 MHz 100,000 kHz 823,99151 MHz -23,73 dém -16.73 dB 340,000 MH= 850,000 MHz 100,000 kHz 340 01648 MHZ 31,40 dBm s 40de
£24.000 MHz 534.000 MHz 100.000 kHz 83121778 MHz 2.51 dBm -27.49 dB 850.000 MHz 860.000 MHz 100.000 kHz 85001499 MHz -36.11 dBm -23.11 dB
T
I 1 P
Date: 1.FERB.ZDZ21 16

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A5-17 of 24




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG002628-02B

LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
5L Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine 5 ’\
10 dém ‘ 10 dBm j \
0 de [ \ 0 dem } l
-10 dBm + -10 dBm
I [ |
-20 dem i -20 dBm ‘H
M ]
-30 dem IJ L ‘\ -30 dem ﬂ ‘ “.
40 dem | 40 dem - A
/1 | Ll [ on I F A
50 dam ol | y %ﬁ]darr it 1y
1 i
T e o
L Wt el b ‘ ¢ 60 S ”\’M , L A
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stﬂ 860.0 MHz
Spurious Emi;sinrll; ‘ | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
15.000 MHz 823.000 MHz 100.000 kHz £20.16683 MHz -55.44 d&m -42.44 d8 839.000 MHz 849,000 MHz 100.000 kHz 548,38560 MHz 19.09 dBm -10.51 dB
823.000 MHz 524.000 MHz 100.000 kHz 823.99750 MHz -32.33 dBm -19.33 dB 949,000 MHz 850.000 MHz 100,000 kHz 540,02048 MHz -31.06 dBm -18.06 dB
824.000 MHz 834.000 MHz 100.000 kHz 824.59441 MHz 19.01 dém ~10.99 d& 850.000 MHz 860.000 MHz 100.000 kHz 85281215 MHz -56.20 dbm -43.20 dBb
T
il A I [] [ ]
Data: 1.FEB.2021 16 Date: 1.FEB.2021

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dem 10 dém
0 de N ' 0 Ak Pt
ﬂ i
-10 dBm i -10 dBm
SPURIOUS_LINE_ABS l \
20 dem { 20 dBm
| !
\
30 dBm ,J SIl=0 dem
M‘“"“‘ h
40 derm ~40 dBm ——
50 dem ~
N
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,04006 MRz -34.40 dem -21.49 d& '839.000 MHZ 849,000 MHZ 100 000 kHz 830 04406 MHZ 1.67 dom —26.99 0B
523.000 MHz | B94.000 MHz 160.000 khz 823,99251 MHz -31.58 dbm -18.50 d8 849.000 MHz  850.000 MHz 100,000 kHz 849,01748 MHz -34.00 dBm -21.00 dB
£24.000 MHz 534.000 MHz 100.000 kHz 830.52047 MHz 1.84 dBm -28.16 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,05495 MHz -36.95 dBm -23.95 dB
T
I 1 P
Date: 1.FEB.2021 16

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A5-18 of 24



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

LTE Band 5/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [01 fugPwr
Limit #heck BAES | SPURIGIECHNEKARS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 gbine 5
i il
10 dem \ 10 dBm: } \
0 de I‘ \ 0 dem ' ‘
-10 dBm ,J -10 dBm. =
SPURIOUS_LINE_ABS | H i
-20 dBm J, \ -20 dBm } T
-30 dBm r( \ w -30 dBm q | LL
40 dem ] “\\ f\ -40 dem | ’Jﬂ
: | [\
-50 dam I T -5y dem
A A J\, i AL
Per— - = = et 40 e Ll ‘ A
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stﬂ 860.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 9820,18282 MHz -5E.12 dém -42.12 de '839.000 MHz 849.000 MHz 100.000 kHz 848,42557 MHz 17.31 dBm -12.69 d&
823.000 MHz 824,000 MHz 100.000 kHz 82399051 MHz -35.02 dBm -22.02 dB 949,000 MHz 850,000 MHz 100,000 kHz 540,01140 MHz -37.17 dbm -24.17 de
824.000 MHz 834.000 MHz 100.000 kHz §24.58442 MHz 17.53 dém ~12.37 d8 850.000 MHz 860.000 MHz 100.000 kHz 852,80220 MHz -56.42 dbm -43.42 db
\
i e N [1 e
Date: 1.FEB.2021 16:36:55 Date: 1.FEB.2021 16:40:48

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

@1 AvoPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
¥ ; ; AKS Line _§PURIOUS_LINE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20.dhif
10 dBm 10 dBm
0 dB ~ - L 1 0GR B e
-10 d8m -1jp dem |
-20 dém i -?n dBm
| I \
-30 dBm 1; 5 }fsu dBm 1
|_amenrie®
-40 dem — — 40 dem Peiwtn. -
50 dop] 50 dem N
-60 dam 50 dBm =
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,98002 Mhz 36,30 dem ~23.30 db 539.000 MHz 849,000 MHZ 100,000 kA2 84147253 MhZ 0,88 dBm ~20.15 dB
£23.000 MHz 824,000 MHz 100.000 kHz 82398751 MHz -33.66 dBm -20.66 8 949.000 MHz 850,000 MHz 100,000 kHz 249,00849 MHz -36.01 dBm -23.01 dB
824.000 MHz £34.000 MHz 100.000 kHz 631.237/6 MHz 0.89 dém =29.11 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.08492 MHz -38.90 dbm -25.90 dB
T
) i )
Date: 1.FEB.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A5-19 of 24




ssamonias. FCC RADIO TEST REPORT Report No. : FG002628-02B

Conducted Spurious Emission

LTE Band 5/ 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK

T |[ spectru i
Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit Gheck
i INE_ABS PABS 10 dde JRIOUS | INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
J . e PP N P e o+ ""‘““'—:wwﬁ
-50 dBm
™ )
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 752.76422 MHz -58.59 dBm -45.59 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.33766 MHz -58.37 dém -45,37 dB
860,000 MHz 1.000 GHz 100.000 kHz 893.67000 MHz -58,23 dBm -45,23 dB 860,000 MHz 1,000 GHz 100.000 kHz 965.30333 MHz -58.08 dBm -45,08 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.86976 GHz -47.30 dBm -34.30 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.52887 GHz -47.34 dBm -34.34 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91376 GHz -42.89 dBm -29.89 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91826 GHz -42,76 dBm -29.76 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.23477 GHz -43.60 dBm -30.60 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.01777 GHz -43,51 dBém -30.51 dg
_— _—
)i 2 )i w

Highest Channel / QPSK

pec 1 I:\v:u
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
PURIOU
-20 dBém
-30 dém
-40 dBm
S0 de .
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 214.09234 MHz -58.19 dBm -45.19 d8
860.000 MHz 1,000 GHz 100.000 kHz 860,02333 MHz -58.19 dém -45.19 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.97926 GHz -47.38 dBm -34.38 dB
3,000 GHz 7.000 GHz 1.000 MHz 6,99225 GHz -42,93 dBém -29.93 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.92927 GHz -43.69 dém -30.69 d&
il At
JL J
Date: 1.FEB.2021 15
TEL : 886-3-327-3456 Page Number 1 A5-20 of 24

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

LTE Band 5/ 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
i INE_ABS PABS 10 dde INE_ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
JP— ——
N W e ~ ™ o T N, o .~ PR Bt ot prirpumarine” ]
K m
o |
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz B804.03453 MHz -58.34 dBm -45.34 dB 30.000 MHz 815.000 MHz 100.000 kHz B805.70266 MHz -58.35 dBm -45,35 dB
860,000 MHz 1.000 GHz 100.000 kHz 960.12333 MHz -58.11 dBm -45,11 dB 860,000 MHz 1,000 GHz 100.000 kHz 970.15667 MHz -58.11 dBm -45,11 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88475 GHz -47.10 dBm -34.10 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49938 GHz -47.41 dBm -34.41dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91876 GHz -42.87 dBm -29.87 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91976 GHz -42,91 dBm -29.81 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.21277 GHz -43.66 dBm -30.66 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.92027 GHz -43.60 dBm -30.60 d&
_— _—
] 2 L )i ] w
1 :19 1.FEB.2021 15:37:17
Highest Channel / QPSK
Spec 1 n‘?
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
N I T LWW \
-50 dBém
"
g
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 617.98953 MHz -58.25 dBm -45.25 dB
860,000 MHz 1.000 GHz 100.000 kHz 931,14333 MHz -58.18 dem -45.18 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.96526 GHz -47.27 dBm -34.27 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -42.74 dBm -29.74 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.93927 GHz -43.48 dBm -30.48 d&
¥
I J -
Date: 1.FEB.20Z1
TEL : 886-3-327-3456 Page Number 1 A5-21 of 24

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

LTE Band 5/5MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
i INE_ABS PABS 10 dde INE_ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
- ==t S0 0B - -
K m
2 P |
70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 638.89016 MHz -58.19 dBm -45.19 dB 30.000 MHz 815.000 MHz 100.000 kHz 804.23078 MHz -58.10 dBm -45,10 dB
860,000 MHz 1.000 GHz 100.000 kHz 872.11000 MHz -58,12 dBm -45,12 dB 860,000 MHz 1,000 GHz 100.000 kHz 993.16333 MHz -57.93 dBm -44,93 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85476 GHz -47.20 dBm -34.20 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49938 GHz -47.16 dBm -34.16 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -42.56 dBm -29.56 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93676 GHz -42.48 dBm -29.48 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.22977 GHz -43,56 dBm -30.56 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.92627 GHz -43 .49 dBm -30,49 d&
_— _—
] 2 L )i ] w
16:00:21 1.FEB.2021 16:02:18
Highest Channel / QPSK
Spec 1 n‘?
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
" e, . — _,.---«-..__..A
-50 dBém
-
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 635.30859 MHz -58.40 dBm -45.40 dB
860,000 MHz 1.000 GHz 100.000 kHz 94444333 MHz -57.91 dem -44.91 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.51037 GHz -47.14 dbm -34.14 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.93126 GHz -42.87 dBm -29.97 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.92277 GHz -43.39 dém -30.39 d&
¥
I J -
Date: 1.FEB.20Z1
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Report No. : FG002628-02B

LTE Band 5/ 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

(=)

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.90 dB

Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10,90 dB

Mode Auto Sweep

(@1 Avgrwr
PABS Limit
i INE_ABS PABS 10 dde INE_ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
. pary LW AP N e ) i napmnanns W RS NE
K m
o
70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 812.91484 MHz -58.18 dBm -45.18 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.68109 MHz -58.34 dBm -45,34 dB
860,000 MHz 1.000 GHz 100.000 kHz 897.96333 MHz -58.11 dBm -45,11 dB 860,000 MHz 1,000 GHz 100.000 kHz 994 65667 MHz -57.89 dBm -44,89 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.84976 GHz -47.26 dBm -34.26 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97326 GHz -47.08 dBm -34.08 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95126 GHz -42.90 dBm -29.90 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92676 GHz -42,83 dBm -29.83 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.91727 GHz -43,38 dBm -30.38 db 7.000 GHz 9,000 GHz 1.000 MHz 8.01877 GHz -43.60 dBm -30.60 d&
_— _—
] 2 L )i ] w
16:25:22 1.FEB.2021 16:27:20
Highest Channel / QPSK
Spec 1 n‘?
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
i o~  nanalie W PPV S
-50 dBém
.-
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 214.68100 MHz -58.29 dém -45.20 dB
860,000 MHz 1.000 GHz 100.000 kHz 987,28333 MHz -58.12 dem -45.12 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.48588 GHz -47.39 dbm -34.39 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.93426 GHz -42,85 dBm -29.85 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90727 GHz -43.39 dém -30.39 d&
¥
I J -
Date: 1.FEB.20Z1
TEL : 886-3-327-3456 Page Number 1 A5-23 of 24
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Report No. :

FG002628-02B

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0124
40 Normal Voltage 0.0020
30 Normal Voltage 0.0041
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0057
0 Normal Voltage 0.0051
PASS
-10 Normal Voltage 0.0033
-20 Normal Voltage 0.0049
-30 Normal Voltage 0.0010
20 Maximum Voltage 0.0007
20 Normal Voltage 0.0000
20 Battery End Point 0.0065
Note:
1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.2 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A5-24 of 24

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

LTE Band 7

Peak-to-Average Ratio

Mode
Mod.

LTE Band 7 / 20MHz

QPSK
RB Size

16QAM

64QAM Limit: 13dB

Full RB
Middle CH

Full RB

Full RB Result

4.52

5.74

5.74 PASS

LTE Band 7 / 20MHz / QPSK

LTE Band 7 / 20MHz / 16QAM

Middle Channel / Full RB

Spectrum 3 Spectrum v
Ref Level 30.00 dém  Offset 11,90 d& Ref Level 30.00 dém  Offset 11,90 d&
o att 30 dB__AQT 2 ms @ RBW 20 MHz o att 30 dB__AQT 2 ms @ RBW 20 MHz
@153 view @153 view
[ sl
o - o i
= T8
00 00
i

1E- 1E-
E ‘I 1

\ |

|
| \l
oF 2,535 GHz Mean Pwr + 20.00 di oF 2,535 GHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 20,34 cbm 2519 dbm 4.85 dB 2.52 dB 3.66 dB 4.52 dB 4.75 dB Trace 1 | 19,46 dbm 25,95 dbm 5.48 dB 2.99 dB +.84 dB 5.74 dB 5.23 dB
L e —
[ BERREEE ] [ BERRERE I

Middle Channel / Full RB

Spectrum ﬂ:_t
Ref Level 30.00 cBm  Offset 11,90 b
lo_att 30.de__AQT 2ms @ RBW 20 MHz
@153 view
P
o
00 —
B
1E- X
1 !
T
oF 2,535 GHz Mean Pwr + 20.00 di
C y G Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 | 19,40 cBbm 2568 dbm 5.48 dB 3.04 0B 4.90 dB .74 OB 6.23 0B
e
[ BERREEE ]

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 495 | 490 | 971 | 979 | 14.24 K 14.48 | 18.86 | 18.86

Mode LTE Band 7 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM - |6AQAM| - |64QAM| - |64QAM| - |64QAM - |64QAM| -
Middle CH - - - - 4.89 - 9.73 - 1445 | - | 1886 @ -

TEL : 886-3-327-3456 Page Number : A7-2 0of 24

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

LTE Band 7

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.29 dBm) 13.97 dBm)
2.59378100 GHz 2.59465000 GHz,
= b ndB 26.00 dB)| @ 26.00 dB|
0u P i NN B N AN 4.945000000 MHz 104 o ~ fimn 4.895000000 MHz|
T Q factor \ 512.4 ! 517.8
Y /
0 di 0 d +
-tod -10 d I't:‘
\
20 d - 20 d -
\
n | . ~
o " \ . s = )\
30 LT e 3o B
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,533781 GHz 14.29 dBm nd@ down 4.945 MH2 M1 2.53465 GHz 13.97 dBm nd@ down 4,895 MHZ
TL 1 2,532532 GHz -11.73 dam nd8 26.00 dB TL L 2.532552 GHz -11,93 dam n 26.00 dB
T2 1 2,537478 GHz -11.67 d8m Q factor 512.4 T2 1 2.537448 GHz -12.31 dém Q factor 517.8
L U J wa L JU J L]

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.72 dBm)| ™M1[1] 16.76 dBm)
2.5916830 GHZ| M1 2.5377570 GHz
= N “ndB 26.00 dB @ - nde ¥, 26.00 dB
04 s A val s h—w"‘.rw’-\ 9.710000000 MHZz 104 | P/ b 0.790000000 MHz
[ Q factor \ 260.7) Q factor 259.2
od { \ 0 d
J !
-10 df - X -10d
20 d b 20 d
o e s
PR TAl avitatd A L L e .
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 20.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,531683 GHz 15.72 dBm ndB_down 9.71 MHz ML 2.537757 GHz 16.76 dBm ndB_down 9,79 MHZ
TL 1 2,530165 GHz -10.08 dBm nd8 26.00 dB TL L 2.530065 GHz -9.66 dBm nd8 26.00 dB
T2 1 2,539875 GHz -10.15 dém Q factor 260.7 T2 1 2.539855 GHz -9.01 dBm Q factor 259.2
L U J wa L JU J L]

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db = RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mede Auto FFT o Att a0de SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.61 dbm)| MI[1] 12.87 dBm
2.5398250 GHz 0820 GHz,
= o 26.00 dB @ I 26.00 dB
04 I e b Py en A oV B 14.236000000 MHz| 104 A 14.476000000 MHz
] [ 178.4) ] 175.0
od 0 d
-10 df ; -10 d J‘ ‘
] ) Y
I
20 d - 20 d 7 \l
-y el [N .
§ RAU Ty T L SRR (TR~
oA o s il
40 df
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,539825 GHz 14.51 dam nd8 down 14.236 MHz ML 2533082 GHz 12.87 dam nd8 down 14,476 MHz
T 1 2,527867 GHz -11.96 dbm nd8 26.00 dB TL L 2,527807 GHz -13.17 dbm 26,00 d8
T2 1 2,542103 GHz -11.11 d8m Q factor 178.4 T2 1 2.542283 GHz -13.03 dém 175.0
L it ] - L ) ] L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG002628-02B

LTE Band 7

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.86 dBm) ™M1[1] 12.99 dBm)
2.5276070 GHz 176770 GHZ,
= M1 nd 26.00 dB @ M1ndB 26.00 dB
x
» 2 M, ) A BY_n s 18.861000000 MHz . X Bu 18.861000000 MHZ
od / ‘j od I
</ 5
10 df - -10 o
v 7
/ T i (
20 d : 20 di
/ L / |
30 ! ! = oL
SRR N —. ) SR Ty
SRR VWY vk 7
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,527607 GHz 12.86 dBm nd@ down 18.861 MH2 M1 2.537677 GHz 12.39 dBm nd@ down 18,861 MHZ
T 1 2,525569 GHz -12.76 dm nd8 26.00 dB TL L 2,52545 GHz -13.31 dam n 26,00 d8
T2 1 2544431 GHz -13.48 dBm Q factor 134.0 T2 1 2.544311 GHz -13.62 dém Q factor 134.5
L U J wa L JU J L]

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db = RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 3.10 dBm)| MI[1] 15.24 dBm
2.53524000 GHz 2.5378770 GHZ]
20 Vi nde 26.00 dB| @ nde 'y 26.00 dB)
- 5 PO P R P -
g e e ok T B ™ 4.885000000 MHZz 0d fe Ry (A VN 9.730000000 MHz
J( 0 factor \ 519.0| { Q factor ! 260.8
\ / |
od 7 od
y I x
104 —~ ¥ L0 d 5
Y
204 / v 20d
I N e | o Vol Yol e
30 T =4 5
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 253524 GHz 13.10 dam nd8 down 4.885 MHz ML 2.537877 GHz 15.24 dam nd8 down 9.73 WHz
T 1 2,532522 GHz -12.57 dbm nd8 26.00 dB TL L 2,530125 GHz -10.75 dbm nd8 26,00 d8
T2 1 2,537408 GHz -12.99 dém Q factor 519.0 T2 1 2.539855 GHz -10.91 dém Q factor 260.8
L it ] - L ) ] L]

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 12.56 dBm) ™M1[1 13.00 dBm)
2.5284970 GHz 129620 GHZ,
= M1 26.00 dB @ ML 26.00 dB
X, N I . 14.446000000 MHz X 18.861000000 MHz
10d < 104d oy ates 5 o s .
'1’ 175.0 7 | 134.3
o : o /
/ \ A
10 df F ¥ -10d 7
[ \ [
204 \ 20d
FAYOR ; f‘ \ 0 i N
) R e 2RI AT (e
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,528497 GHz 12.56 dBm nd@ down 14.446 MH2 M1 2.532962 GHz 13.00 dBm nd@ down 18,861 MHZ
T 1 2,527807 GHz -13.78 dbm nd8 26.00 dB TL L 2.525609 GHz -12.67 dam 26,00 d8
T2 1 2542253 GHz -13.66 dBm Q factor 175.0 T2 1 2.544471 GHz -13.09 dém 134.3
L U J wa L JU J L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 451 | 451 | 9.07 | 9.01 | 13.43 | 13.40 | 17.82 | 17.82

Mode LTE Band 7 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM| - |64QAM| - |64QAM| - 64QAM - |64QAM - |64QAM| -
Middle CH - - - - 4.48 - 9.03 - 1346 | - | 1786 | -

TEL : 886-3-327-3456 Page Number . A7-50f 24

FAX . 886-3-328-4978
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LTE Band 7

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 1.89 dBm)| ™M1[1] 12.76 dBm)
92900 GHz 293200 GHz
= 1%:\: Bre 4.505404505 MHz @ ™ Occ B 5404505 MHz
1] ~ ALA 117 . 2
10d : fran, W, : 104 Ehi . et e z
/ \ { |
od v 0 di ! L
] \ |
/ | |
-10 df -10 d r
if \ /
204 - 20d F'F ‘]‘
. e WA s A Y -
s - T e SRS
40 df 40 df
50 d S0 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.535029 GHz 13.89 dam ML 2.532932 GHz 12,76 dam
T 1 2,5327423 GHz 8.52 dBm Oce Bw 4.505494505 MHz TL L 2,5327423 GHz 8.95 dBm Oce Bw 4,505494505 MHz
T2 1 2.5372478 GHz 9.36 dam T2 1 2.5372478 GHz 7.91 darm

L I ]

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] aBm) ™M1[1] 14.67 dBm)
- 2.5309240 GHz - 2.5321030 GHZ]
N Bre 9.070920071 MHz : e Occ B 9.010989011 MHZ
i R B e WL Mo ot A
w ol N 1 V.S PN R,
{ |
0 df fl 0 df ;‘
10 df \1 10 d Y
/ 1
/ ‘ !F \
g b e b
40 df 40 de
50 d S0 d
&nd -60 di
CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2530024 GHz 15.31 dam ML 2.532103 GHz 14.67 dam
T 1 2,5304845 GHz 10.13 dBm Oce Bw 9.070925071 MHz TL L 2,5304645 GHz 9.64 dBm Oce Bw 9.010969011 MHz
T2 1 2,5395554 GHz 9.09 dam T2 1 25394755 GHz 8.41 dam
L U J wa L JU J L]

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
1.4 dBm)| ™M1[1] 14.49 dBm)
- 2.5927220 GHz - 5305040 GHz,
B 13.426575427 MHz - 13.996603397 MHz
- A gy | e 2 1 SN T
o ‘ - ey f I U 10 d i = . =
[ | / T
\ | |
od 0 d
{ | | |
-10 d 7 -10 de -
/ \ [ |
204 b 20d -
. -/ \ N\ \
Cliang = - ) =, : ¢ . ot fr
[ o, Vi
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.532722 GHz 13.43 dam ML 2.530504 GHz 14,49 dBm
T 1 2,5262567 GHz 9.60 dBm Oce Bw 13.426573427 MHz TL L 2,5282867 GHz 9.17 dBm Oce Bw 13.396603397 MHz
T2 1 2.5416833 GHz 7.92 dam T2 1 2.5416833 GHz 8.16 dam

L it J [
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LTE Band 7

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.81 dBm) ™M1[1] 13.20 dBm)
- 2.5291260 GHz - 116830 GHZ,
s Occ B 17.822177822 MHz W Occ B 17.822177822 MHz
T J & P 2 b N
104 o SVEL - — ——— ,; 104 - -
.y [ w y
f T 1
10 df - ‘L -10 o
/ \ [
2 204 1
204 ’J \\L 20 rj :
Y
" . L
304 T <30 dRFr v
3048 Sy 30 A o
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.529126 GHz 13.81 dam ML 2.531683 GHz 13.20 dam
T 1 2,5260089 GHz 7.89 dBm Oce Bw 17.822177822 MHz TL L 25260889 GHz 7.43 dBm Oce Bw 17.822177822 MHz
T2 1 2.5439111 GHz 7.99 darm T2 1 2.5439111 GHz 7.46 darm

I

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db = RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 3.45 dBm)| ™M1[1] 15.03 dBm)
- 2.53907200 GHz - i 2.5334020 GHZ]
’I Occ B 4.475524476 MHz E 9.030969031 MHZ
. 11 L
10d LA, - o 104 g Yo
| 4
v ! » /
/ [ i
\ \
-10 df 7 T -10 d \
204 ! \ :
i | ~
iy L o dn A e
0o e -
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.533072 GHz 13.45 dam ML 2.533402 GHz 15.93 dam
T 1 2,5327622 GHz 7.76 dbm Oce Bw 4,475524476 MHz TL L 2,5304845 GHz 8.46 dBm Oce Bw 9.030969031 MHz
T2 1 2,5372378 GHz 7.90 darm T2 1 2.5395155 GHz 8.30 dam

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
13.64 dBm) ™M1[1 12.78 dBm)
- _ 2.5301750 GHz - 5332820 GHz,
- T 13.456549457 MHz 17.862137862 MHz
4 pa gy e 3 T2
10 d 7 et : 10 di ad i vt v or
[ - \
04 | 04 J |
/ { l
| L\ / \
-10 df T -10 d T
[ L
20 d I \ 20 d s .
N A P \ . | \
39 i S e B e v e
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.530175 GHz 13.64 dam ML 2.533282 GHz 12.78 dam
T 1 2,5262667 GHz 9.03 dBm Oce Bw 13.456543457 MHz TL L 2526049 GHz 7.22 dm Oce Bw 17.862137862 MHz
T2 1 2.5417433 GHz 7.16 dam T2 1 2.5439111 GHz 8.10 dam

I
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FCC RADIO TEST REPORT
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Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PARS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chiRe -pumh: IS_LINE_ABS PASS
10 dem “\ 10 dBm : t
ode ‘ 0 dem ’ l
-10 dam \ -10 dem , {
e _ 1
SPURIGUS_LINE_ABS l‘ 20 dem \ [
-30 dBm ! -30 dem ﬁ + \
-40 dBm -l dBm g o
[ | f\ ‘\
-50 dem L H1fl-<0 Angr/
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |['start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz £.454 GHz 1.000 tiHz 2:49379 GHz -43.85 dBm -18.85 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56965 GHz 19.55 dBm -10.45 dB
2,494 GHz 2,496 GHz 1.000 MHz 2,49580 GHz 42,92 dém -20.93 d& 2,570 GH= 2571 GHe 100,000 kHz 2 t7000 GHe 18,33 dbm 533 ds
2.496 GHz 2.499 GHz 1.000 MHz 2.49891 GHz -36.14 dBm -26.14 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.67107 GHz -36.45 dbm -26.45 db
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -17.87 dém -7.87 dB 5 £75 GH= 2 576 GHe 1,000 Mz 267577 GHz 4559 dBm 32cade
2,500 GHz 2,508 GHz 100,000 kHz 2,50036 GHz 20.15 dem -9.85 d& 5.576 GHz 5 585 GHz 1.000 MHz 5 57610 GHe T 2085 db,
T
I 1 P
Pates S.EER.ZDEL Date: 3.FEB.2021 09:38:18

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_PURIolS LINE ABS PASS
10 dem 10 dém
o ff Ul cem '%
-10 dam [ F10 dem lﬁ
SPURIDUS_LINE_ABS 20 dBm 3 I
30 da E , I T—
. — . 30 dem { -
-40 dBm 40 dBm e
e N
50 dBrm 50 dem
-60 dBm -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |['start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz £.454 GHz 1.000 tiHz 2:49983 GHz -33.50 dBm -8.50 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56561 GHz 5.96 dBm -24.04 dB
2,494 GHz 2.496 GHz 1.000 MHz 2.49600 GHz -31.41 dém -18.41 de 2,570 GHz 2.571 GHz 100.000 kHz 2,57000 GHz -25.24 dBm -15.24 dB
2,496 GHz 2.499 GHz 1.000 MHz 249898 GHz -20.09 dém -10.09 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57103 GHz -25.99 dBm -15.99 d&
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -23.65 dém -13.65 dB 5575 CH= 2 576 GHe 1,000 MHz 2.67579 GHz 34 94 dBm 2io4de
2,500 GHz 2,508 GHz 100,000 kHz 2,50381 GHz 5.84 dém -24.16 dB > 576 GHz 5 585 GHz 1,000 Mz 557702 GHe ~34 84 cbm o84 db
T
I 1 P
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SPORTON
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LAB.

Report No. : FG002628-02B

LTE Band 7/

5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur o] Spectrum 7
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PARS
o0 dh’_ﬂ! BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
I
10 dem J 1 10 dBm w
0 da f ‘l 0 dem | ‘l
-10 dBm [ \ -10 dBm J‘ t
e e 1
SPURIGUS_LINE_ABS ‘ \l 20 dem ! \ [
<30 dam l 'h ﬂ 30 dem ﬁ j \
40 dBm oy | ! 4 dem-f} 4 \ o
50 dem 'WLWM[ '”M - s
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |['start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2,404 GHz 1.000 MHz 2.49351 GHz -45.52 dBm -20.52 di 2.565 GHz 2.570 GHz 100.000 kHz 2.56965 GHz 19.24 dBm ~10.76 db
2,494 GHz 2.496 GHz 1.000 MHz 2.49585 GHz ~44.24 dém -31.24 de 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -19.71 dBm -9.71 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49895 GHz -37.34 dém -27.34 d8 2,571 GHz 2.575 GHz 1,000 MHz 2.57160 GHz -38.15 dbm -28.15 db
2,499 GHz 2.500 GHz 100,000 kHz 2,49999 GHz -18.45 dém -8.45 dB 5575 CH= 2 576 GHe 1,000 MHz 267505 GHz ~45 46 dBm 3246 db
2.500 GHz 2.505 GHz 100.000 kHz 2.50035 GHz 18.06 dBm -11.04 d& 2,576 GHz 2,595 GHz 1,000 MHz 2,57617 GHz -45.83 dbm -20.83 db
T
) I [ >
Date: 3.FEB.2021 0s a1 LFEB.2021 09:38:51

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 11.90 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Gheck BAES | SPURIGNE CHNEKABS PABS

on dhlpe_$PURIOUS LINE ABS PASS 20 abjpe—_bPURIOUS LINE ABS PASS

10 dBm 10 dBm

0de | I dem |

-10 dBm { 10 dBm ]‘

SPURIDUS_LINE_ABS / J 20 dem L [

-30 dBm " -30 dém "‘"—.,N

40 dam s 40 dBm T R

-50 dem -50 dBm

-60 dBm -60 dem

Start 2.475 GHz 10005 pts Stop 2.505 GHz |||l start 2.565 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.494 GHz 1.000 MHz 2.49372 GHz -33.84 dBm -B8.84 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56629 GHz 5.06 dBm -24.94 dB
2.494 GHz 2.496 GHz 1.000 MHz 249600 GHz -30.51 dBm -17.51 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -27.14 dBm -17.14 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49900 GHz -20.99 dém -10.99 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57110 GHz -26.94 dbm -16.94 dB
2.499 GHz 2.500 GHz 100.000 kHz 2.49933 GHz -25.40 dBm -15.40 dB 2.575 GHz 2.576 GHz 1,000 MHz 2.67537 GHz 233.00 dBm -20.90 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50359 GHz 5.561 dBm -24.39 dB 2.576 GHz 2.595 GHz 1,000 MHz 2.57611 GHz -35.17 dBm -10.17 dB
T
] j >
Date: 3.FEB.202 09:34:46 3.FEB.2021 09:39:55
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LTE Band 7 / 5MHz / 64QAM

ectrum = s um
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
o0 HEFJH sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem Jﬂ\ 10 dBm ‘ﬂ
ode , l 0 dem |
-10 dBm u -10 dBm {
. | ; |
SPURIOUS LINE ABS [ \ 20 cem H | |
-30 dam ! .\ i‘\ -30 dem-f
-40 dBm T ~40 dBm =
=~/ B -
50 dBm r AV e
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2,475 GHz 2.494 GHz 1.000 MHz 2:49358 GHz -45.40 dBm -20.40 dB 2,565 GHz 2.570 GHz 100.000 kHz 2.56968 GHz 19.07 dbm -10.93 db
2.494 GHz 2.496 GHz 1.000 MHz 2,49585 GHz -44.14 dBm -31.14 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -19.45 dBm -9.45 d8
2496 GHz 2.499 GHz 1.000 MHz 2.49890 GHz -38.32 dém -28.32 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57124 GHz -37.46 dem -27.45 dB
2,499 GHz 2.500 GHz 100,000 kHz 2,49999 GHz -19.57 dém -9.57 dB 5 £75 GH= 3 576 GH= 1,000 Mz 2.57552 GHz 43.87 B 3087 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50033 GHz 19.05 dBm -10.95 dB 2,576 GHz 2,535 GHz 1,000 MHz 2,57600 GHz -45.99 dBm -20.99 dB
T
) v j [ >
Date: 3.FEB.2021 08 Date: 3.FEB.2021
Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PABS
o0 dblfie_§PURIOUS LINE ABS BABS 20 cblpe—bPurIOlS LINE ABS PASS
10 dem 10 dém
0de ] dem ‘
-10 dam 10 dem \
SPURIOUS_LINE_ABS 20 dem 1 [
30 dBm 30 dem l] ""‘-—:.““
-40 dBm 40 dBm e
et
50 dgm -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £:494 GHz 1.000 MHz 249393 GHz 34,05 dbm -9.05 db 2,565 GHz 2.570 GHz 100.000 kHz 2.56552 GHz 5.35 dBm -24.65 db
2.494 GHz 2.496 GHz 1.000 MHz 2.49599 GHz -30.86 dém -17.86 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -29.05 dBm -19.05 dB
2496 GHz 2.499 GHz 1.000 MHz 2.49899 GHz -20.56 dém -10.56 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57109 GHz -26.80 dBm -16.90 d&
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -25.11 dém -15.11 dB 5 £75 GH= 3 576 GH= 1,000 Mz 2.57504 GHz ~33.61 dBm 20,81 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50336 GHz 5.43 dBm -24.57 di 2.576 GHz 2.595 GHz 1.000 MHz 2.57630 GHz -35.17 dbm -10.17 dB
T
I 1 P
Date: 3.FEB.202 Date: 3.FEB.2021 09
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LTE Band 7/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

(=)

s um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 30,00 dém Offset 11.90 db

Mode Auto Sweep

@1 AvgPwr [®1 dvgPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS

o0 dh’_uu sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS

10 dBm ” 10 dBm {}

odB }J ! 0 dBm ‘ \

-10 dBm ] L\ -10 dBm r \

SPURIDUS_LINE_ABS i \ 20 oBm " \l [

30 dem ,1‘ ki,‘ ‘“| -30 dBm Inl ’/ \

-40 dBm H -40 dBm uflﬁ H J{! \

50 dem .—h H“-,.‘ } m‘, 1 R 4 u e

-60 dBm -60 dBm

Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2.475 GHz 2.490 GHz 1.000 MHz 2.48526 GHz -45.45 dBm -20.45 dB 2.560 GHz 2.570 GHz 100.000 kHz 2.56945 GHz 19.52 dBm -10.48 dB
2.490 GHz 2.496 GHz 1.000 MHz 249600 GHz -42.10 dBm -29.10 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -23.17 dBm -13.17 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49890 GHz -39.19 d&m -29.19 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57379 GHz -37.29 dBm -27.29 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.50000 GHz -23.91 dBm -13.51 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57547 GHz _45.38 dbm ~32.38 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50062 GHz 19.66 dBm -10.34 dB 2.580 GHz 2.595 GHz 1,000 MHz 2.58125 GHz -46.38 dBm -21.38 dB
\
) v I [ >
Bates S.EEB.201 08 Date: 3.FEB.2021 09:49:18

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 20,00 dém  Offset 11.90 db

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit fheck PAES | SPURIGECHHEKABS PABS
o0 dhifie _BPURIOUS LINE_ABS BASS 20 abjpe—_8PURIOUS LINE ABS PASS
10 dBm 10 dBm
0de .5 s L 4y b [ b 1
-10 dBm }l l 10 dem ‘
SPURIDUS_LINE_ABS / 20 dem L [
-30 dem gt ; 30 dem
" N ——
-40 dBm -40 dBm _—
R ot [
50 dBm -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49014 GHz -37.46 dBm -12.45 dB 2,560 GHz 2.570 GHz 100.000 kHz 2.56263 GHz 3.20 dBm -26.80 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49587 GHz -26.04 dém -13.04 d8 2.570 GHz 2.571 GHz 200.000 kHz 2.57002 GHz -28.68 dBm -18.68 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49899 GHz -22.61 d&m -12.61 dé 2.571 GHz 2.575 GHz 1,000 MHz 2.57116 GHz -28.02 dbm -18.92 de
2,459 GHz 2.500 GHz 200,000 kHz 2.49958 GHz -26.73 dBm -16.73 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57508 GHz 233,42 dBm 20,42 db
2.500 GHz 2.510 GHz 100.000 kHz 2.50558 GHz 3.00 dem ~27.00 d8 2,580 GHz 2.595 GHz 1.000 MHz 2.58056 GHz -38.47 dbm -13.47 dB
\
) i )
Date: 3.FEB.202 Date: 3.FEB.2021 09:
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LTE Band 7 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
o0 dh’_ﬂ! BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS_LINE_ABS PASS
10 dem “ 10 dBm ,ﬂl
ode “ 0 dem ] \
-10 dam ! \ -10 dem ] \
SPURIDUS_LINE_ABS J} '{ -20 dem { “ T
-30 dam ] ‘“I -30 dem ,”l .d \
-40 dém ¥ "% -40 dBm
I AL | ———
-50 dem dBm
—— .
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz £:490 GHz 1.000 MHz 248619 GHz -46.71 dém -20.71 dB 2,560 GHz 2.570 GHz 100.000 kHz 256542 GHz 19.01 dBm -10.99 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49585 GHz -40.98 dém -27.98 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -22.57 dBm -12.57 dB
2.496 GHz 2:499 GHz 1.000 MHz 249888 GHz -38.25 dém -28.25 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.67387 GHz -36.56 dBm -26.56 dB
2,499 GHz 2.500 GHz 200.000 kHz 2,50000 GHz -23.69 dém -13.69 dB 5575 CH= 2 280 GHz 1,000 MHz 267503 GHz 4459 dBm im0 de
2.500 GHz 2.510 GHz 100.000 kHz 2.50059 GHz 18.87 dBm -11.13 dB 2,580 GHz 2,595 GHz 1,000 MHz 2,58130 GHz -46.42 dBm -21.42 db
T
) v I [ >

Date:
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 20,00 dém  Offset 11.90 db

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit fheck PAES | SPURIGECHHEKABS PABS
o0 dhifie _BPURIOUS LINE_ABS BASS 20 abjpe—_8PURIOUS LINE ABS PASS
10 dBm 10 dBm
o de [ s . et i, o 1
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I e,
-50 dBm -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 248571 GHz -36.34 dBm -11.34 dB 2.560 GHz 2.570 GHz 100.000 kHz 2.56329 GHz 2.43 dBm -27.57 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49583 GHz -26.40 dém -13.40 d8 2.570 GHz 2.571 GHz 200.000 kHz 2.57003 GHz -31.86 dBm -21.86 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49897 GHz -23.39 d&m -13.39 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -29.92 dBm -19.92 de
2,459 GHz 2.500 GHz 200,000 kHz 2.49958 GHz -28.19 dBm -18.19 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57502 GHz 233.13 dBm 220,13 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50417 GHz 2.41 dém -27.59 d8 2,580 GHz 2.595 GHz 1.000 MHz 2.58032 GHz -37.12 dbm -12.12 dB
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2.475 GHz 2.490 GHz 1.000 MHz 247634 GHz -45.82 dBm -20.82 dB 2,560 GHz 2.570 GHz 100.000 kHz 2.56939 GHz 18.63 dBm -11.37 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49593 GHz -42.01 dBm -29.01 d8 2.570 GHz 2.571 GHz 200.000 kHz 2.57004 GHz -25.92 dBm -15.92 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49894 GHz -38.92 dBm -26.92 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57364 GHz -37.36 dbm -27.36 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.49958 GHz -26.24 dBm -16.24 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57580 GHz _45.53 dBm ~32.53 dB
2,500 GHz 2.510 GHz 100,000 kHz 2.50059 GHz 18.53 dBm -11.47 dB >.580 GHz 2.595 GHz 1,000 MHz 2.58264 GHz 46,40 dbm 21.40 dB
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2.475 GHz 2.490 GHz 1.000 MHz 2.49041 GHz -36.14 dBm -11.14 d8 2,560 GHz 2.570 GHz 100.000 kHz 2.56361 GHz 2.19 dbm -27.81 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49570 GHz -26.65 dém -13.65 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -31.05 dBm -21.05 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49898 GHz -23.33 dBm -13.33 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57113 GHz -29.06 dBm -19.96 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.49956 GHz -27.74 dBm -17.74 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57530 GHz 32,99 dbm 19,99 db
2.500 GHz 2.510 GHz 100.000 kHz 2.50754 GHz 2.14 dém -27.86 d 2,580 GHz 2.595 GHz 1.000 MHz 2.58008 GHz -37.12 dbm -12.12 dB
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2.475 GHz 2.490 GHz 1.000 MHz 2.48936 GHz -45.69 dBm -20.69 dB 2.555 GHz 2.570 GHz 100.000 kHz 2.56913 GHz 19.60 dBm -10.40 dB
2.490 GHz 2.496 GHz 1.000 MHz 2,49389 GHz -43.35 dBm -30.35 d8 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -24.02 dBm -14.02 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49895 GHz -39.35 dBm -29.35 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -39.67 dbm -29.67 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.50000 GHz -22.86 dBm -12.86 dB 2.575 GHz 2.585 GHz 1,000 MHz 2.57560 GHz ~37.42 dBm 24,42 dB
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2476 GHz £.450 GHz 1,000 MHz 2:49032 GHz -32.89 dBm -7.89 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.56159 GHz 1.36 dbrm -28.64 dB
2.480 GHz 2.495 GHz 1.000 MHz 249586 GHz -26.25 dBm -13.25 d8 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -29.85 dBm -19.85 dB
2496 GHz 2:499 GHz 1.000 MHz 249893 GHz -23.58 dBm -13.58 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57118 GHz -30.94 dem -20.94 d&
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2476 GHz £:490 GHz 1.000 MHz 2.48984 GHz -45,75 dbm -20.78 dB 2,555 GHz 2.570 GHz 100.000 kHz 2.56913 GHz 18.74 dBm -11.26 db
2.480 GHz 2.496 GHz 1.000 MHz 2,49439 GHz -42.33 dém -29.33 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57002 GHz -23.81 dBm -13.91 d8
2496 GHz 2.499 GHz 1.000 MHz 2.49880 GHz -38.30 dém -28.30 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57102 GHz -38.52 dBm -28.52 dB
2.499 GHz 2.500 GHz 300,000 kHz 2.50000 GHz -22.74 dBm -12.74 dB 5 £75 GH= 3 58E GH2 1,000 Mz 2.57539 GHz 3761 dbm 24 61 dB
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 249047 GHz -32.93 dBm -7.93 d& 2,555 GHz 2.570 GHz 100.000 kHz 2.55946 GHz 0.45 dbm -29.55 db
2.490 GHz 2.496 GHz 1.000 MHz 249585 GHz -27.03 dém -14.03 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -31.95 dBm -21.95 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49851 GHz -25.17 dBm -15.17 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57103 GHz -31.37 dBm -21.37 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.50000 GHz -28.10 dBm -18.10 dB 2.575 GHz 2.585 GHz 1,000 MHz 2.57535 GHz ~33.74 dBm -20.74 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.50807 GHz 0.24 dBm -29.76 di 2.585 GHz 2.595 GHz 1,000 MHz 2.58521 GHz -41.99 dBm -16.99 dB
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2475 GHz 2,400 GHz 1.000 MHz 2.49043 GHz -45.89 dBm -20.89 di 2,555 GHz 2.570 GHz 100.000 kHz 2.56816 GHz 18.66 dBm ~11.34 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49468 GHz -42.83 dém -29.83 d& 2,570 GHz 2.571 GHz 300.000 kHz 2,57000 GHz -21.35 dBm -11.35 dB
2.496 GHz 2:499 GHz 1.000 MHz 249855 GHz -37.66 dém -27.66 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57114 GHz -39.27 dem -29.27 dB
2,499 GHz 2.500 GHz 300.000 kHz 2,49993 GHz -23.84 dém -13.84 dB 5575 CH= 2 285 GHz 1,000 MHz 267570 GHz 3779 dBm 2479 de
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2476 GHz £.450 GHz 1,000 MHz 2:49033 GHz -33.03 dBm -8.03 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.56186 GHz 0.58 dBm -29.42 dB
2.480 GHz 2.495 GHz 1.000 MHz 249597 GHz -26.66 dBm -13.66 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.5700S GHz -32.17 dBm -22.17 dB
2496 GHz 2:499 GHz 1.000 MHz 249888 GHz -25.24 dém -15.24 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -31.42 dBm -21.42 dB
2.499 GHz 2.500 GHz 300,000 kHz 2.49996 GHz -28.48 dBm -18.48 dB 5 £75 GH= 2 285 GHz 1,000 Mz 267564 GHz 33.62 dBm 2062 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.50660 GHz 0.40 dBm -29.50 dB& 2.585 GHz 2.595 GHz 1.000 MHz 2.58513 GHz -42.30 dBm -17.30 dB
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2.475 GHz 2.490 GHz 1.000 MHz 2.49002 GHz -45.03 dBm -20.03 dB 2.550 GHz 2.570 GHz 100.000 kHz 2.56891 GHz 19.48 dBm -10.52 dB
2.490 GHz 2.496 GHz 1.000 MHz 2,49218 GHz -43.73 dBm -30.73 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57001 GHz -19.63 dBm -9.63 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49895 GHz -39.42 dBm -20.42 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57123 GHz -40.28 dbm -30.28 dB
2,459 GHz 2.500 GHz 500,000 kHz 2.50000 GHz -15.06 dBm -9.06 d& 2.575 GHz 2.590 GHz 1,000 MHz 2.57781 GHz -37.05 dBm -24.05 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.50108 GHz 19.12 dém -10.88 dB 2.590 GHz 2.595 GHz 1,000 MHz 2.59115 GHz -46.77 dBm -21.77 dB
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2.475 GHz 2.490 GHz 1.000 MHz 2.49048 GHz -30.98 dBm -5.98 dB 2.550 GHz 2.570 GHz 100.000 kHz 2.55909 GHz 0.08 dBm -29.92 dB
2.490 GHz 2.496 GHz 1.000 MHz 2,49586 GHz -26.65 dBm -13.65 d8 2.570 GHz 2.571 GHz 500.000 kHz 2.57000 GHz -28.71 dBm -18.71 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49888 GHz -24.97 dém -14.97 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57133 GHz -20.13 dBm -19.13 dB
2.499 GHz 2.500 GHz 500.000 kHz 2.49995 GHz -26.15 dBm -16.15 dB 2.575 GHz 2.590 GHz 1,000 MHz 2.57501 GHz ~32.80 dBm -19.30 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.51607 GHz 0.19 dBm -29.81 di 2.590 GHz 2.595 GHz 1,000 MHz 2.59018 GHz -45.84 dBm -20.84 dB
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2,475 GHz 2.490 GHz 1.000 MHz 2,49037 GHz -44.93 dBm -15.93 d8 2,550 GHz 2.570 GHz 100.000 kHz 2.56892 GHz 18.84 dBm -11.16 dB
2.480 GHz 2.496 GHz 1.000 MHz 2,49584 GHz -42.75 dBm -29.75 db 2.570 GHz 2.571 GHz 500.000 kHz 2.57005 GHz -18.67 dBm -8.67 d8
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e |
50 dBrm 50 dem
-60 dBm 60 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
RangeLow | Range Up RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.450 GHz 1,000 MHz 249047 GHz -31.23 dBm -6.23 d8 2.550 GHz 2.570 GHz 100.000 kHz 2.56233 GHz -0.56 dBm -30.56 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49599 GHz -27.84 dém -14.84 de 2,570 GHz 2.571 GHz 500.000 kHz 2,57001 GHz -30.95 dBm -20.95 dB
2496 GHz 2:499 GHz 1.000 MHz 249897 GHz -26.10 dém -16.10 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57112 GHz -30.57 dem -20.57 d&
2,499 GHz 2.500 GHz 500.000 kHz 2,49998 GHz -27.62 dém -17.62 dB 5575 CH= 2,590 GHz 1,000 MHz 267539 GHz 3257 dBm loaTde
2.500 GHz 2.520 GHz 100.000 kHz 2.50764 GHz -0.02 dém -30.92 d& 2.590 GHz 2.595 GHz 1.000 MHz 2.59004 GHz -45.34 dBm -20.34 dB
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